ACITRETIN

MEDICATION(S)
ACITRETIN

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis. For psoriasis: inadequate response, intolerance, or contraindication to
methotrexate or cyclosporine. Applies to new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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ACTIMMUNE

MEDICATION(S)
ACTIMMUNE

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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ACUTE SEIZURE AGENTS

MEDICATION(S)
NAYZILAM, VALTOCO 10 MG DOSE, VALTOCO 15 MG DOSE, VALTOCO 20 MG DOSE, VALTOCO
5 MG DOSE

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Acute narrow-angle glaucoma.

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis. Applies to new starts only.

AGE RESTRICTION
12 years of age and older for Nayzilam (midazolam). 2 years of age and older for Valtoco (diazepam).

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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ADALIMUMAB-AACF

MEDICATION(S)

ADALIMUMAB-AACF (2 PEN), ADALIMUMAB-AACF (2 SYRINGE), ADALIMUMAB-AACF(CD/UC/HS
STRT), ADALIMUMAB-AACF(PS/UV STARTER), IDACIO (2 PEN), IDACIO (2 SYRINGE), IDACIO-
CROHNS/UC STARTER, IDACIO-PSORIASIS STARTER

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of PPD test results and treatment plan for active or latent infection. Confirmation of
diagnosis. For RA: Documentation of inadequate response, intolerance or contraindication to at least 1
DMARD (e.g. methotrexate, hydroxychloroquine, sulfasalazine). For JIA: Documentation of inadequate
response, intolerance, or contraindication to 1 or more DMARDSs (e.g. methotrexate). For AS:
Documentation of inadequate response, intolerance, or contraindication to at least 2 NSAIDs. For PsO
(moderate to severe disease): Documentation that patient is a candidate for systemic therapy or
phototherapy and documentation of inadequate response, intolerance, or contraindication to
methotrexate OR UVB therapy OR Acitretin. For PsO (limited disease): Documentation of inadequate
response, intolerance, or contraindication to 1 topical steroid (high or very high potency) AND
calcipotriene. For active CD: Documentation of inadequate response, intolerance or contraindication to
one of the following therapies: corticosteroids, methotrexate, azathioprine, OR lost response to or
intolerant to infliximab. For HS: Documentation of inadequate response, intolerance, or contraindication
to 1 oral antibiotic (e.g., doxycycline, minocycline, amoxicillin-clavulanic acid, clindamycin, rifampin,
dapsone). For Uveitis: Documentation of inadequate response, intolerance, or contraindication to 1 or
more oral or topical glucocorticoids (e.g. prednisone), immunosuppressant agent, or periocular or
intraocular injection (e.g. triamcinolone).

AGE RESTRICTION
RA, PsA, AS, UC, PsO, HS, UV: 18 years of age and older. CD: 6 years of age and older. JIA: 2 years
of age and older.
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PRESCRIBER RESTRICTION
Prescribed by or in consultation with a rheumatologist, dermatologist, gastroenterologist, or
ophthalmologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Confirmation of positive clinical response.

PART B PREREQUISITE
N/A
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ADALIMUMAB-BWWD

MEDICATION(S)
HADLIMA, HADLIMA PUSHTOUCH

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of PPD test results and treatment plan for active or latent infection. Documentation of
diagnosis. For rheumatoid arthritis (RA): Documentation of inadequate response, intolerance or
contraindication to at least one DMARD (e.g. methotrexate, hydroxychloroquine, sulfasalazine). For
juvenile idiopathic arthritis (JIA): Documentation of inadequate response, intolerance, or
contraindication to at least one DMARD (e.g. methotrexate). For ankylosing spondylitis (AS):
Documentation of inadequate response, intolerance, or contraindication to at least two NSAIDs. For
moderate to severe plaque psoriasis (PsO): Documentation that the patient is a candidate for systemic
therapy or phototherapy. Documentation of inadequate response, intolerance or contraindication to at
least one of the following therapies: methotrexate, UVB therapy, or Acitretin. For active Crohn’s
disease (CD): Documentation of inadequate response, intolerance or contraindication to at least one of
the following therapies: corticosteroids, methotrexate, azathioprine, OR lost response to or intolerant to
infliximab. For hidradenitis suppurativa (HS): Documentation of inadequate response, intolerance, or
contraindication to 1 oral antibiotic (e.g., doxycycline, minocycline, amoxicillin-clavulanic acid,
clindamycin, rifampin, dapsone). For uveitis (UV): Documentation of inadequate response, intolerance,
or contraindication to at least one of the following therapies: an oral or topical glucocorticoid (e.g.
prednisone), immunosuppressant agent, or periocular or intraocular injection (e.g. triamcinolone).

AGE RESTRICTION
2 years of age and older for JIA. 6 years of age and older for CD. 18 years of age and older for RA,
PsA, AS, UC, PsO, HS, UV.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a rheumatologist, dermatologist, gastroenterologist, or
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ophthalmologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Confirmation of positive clinical response.

PART B PREREQUISITE
N/A
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ADEMPAS

MEDICATION(S)
ADEMPAS

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA

Female patients who are pregnant or planning on becoming pregnant. Concurrent use with nitrates or
nitric oxide donors in any form. Concurrent use with phosphodiesterase inhibitors. Pulmonary
hypertension associated with idiopathic interstitial pneumonias (PH-11P).

REQUIRED MEDICAL INFORMATION

Diagnosis of Pulmonary Arterial Hypertension WHO Group 1 with New York Heart Association (NYHA)
Functional Class llI-1ll by complete right heart catheterization (RHC) with results attached. Mean
pulmonary artery pressure (mMPAP) greater than 20 mmHg, pulmonary vascular resistance (PVR)
greater than 3 wood units, and a mean pulmonary capillary wedge pressure (PCWP) less than or equal
to 15 mmHg. For WHO group IV: Confirmed diagnosis of Chronic Thromboembolic Pulmonary
Hypertension (CTEPH) with documentation verifying that patient has recurrent or persisting pulmonary
hypertension following pulmonary thromboendarterectomy or inoperable CTEPH. For all diagnosis:
Confirmation treatment plan is in place.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a cardiologist, pulmonologist, or practitioner at a Pulmonary
Hypertension Association-Accredited center.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A
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PART B PREREQUISITE
N/A
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ALOSETRON

MEDICATION(S)
ALOSETRON HCL

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Exclude if male gender.

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis of severe diarrhea-predominant irritable bowel syndrome. Documentation
of inadequate response, intolerance, or contraindication to one of the following: an anti-diarrheal agent
(e.g. loperamide), an anti-spasmodic agent (e.g. dicyclomine), or a tricyclic antidepressant (e.g.
amitriptyline, nortriptyline, desipramine, imipramine).

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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ALPHA1-PROTEINASE INHIBITORS

MEDICATION(S)
PROLASTIN-C

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Immunoglobulin A (IgA) deficient patients with antibodies against IgA.

REQUIRED MEDICAL INFORMATION

Diagnosis of emphysema due to severe congenital deficiency of Alphal-PI (alphal-antitrypsin
deficiency). Documentation of testing that confirms one of the following homozygous protein
phenotypes: Pi*ZZ, Pi*Z(null) or Pi*(null)(null) AND labs that show baseline (pretreatment) serum
alphal-antitrypsin concentration of less than 11 micromol/L as documented by either of the following:
less than 57 mg/dL as determined by nephelometry OR less than 80mg/dL as determined by radial
immunodiffusion. Confirmation that the member does not have selective IgA deficiencies with known
antibodies against IgA (anti-lgA antibodies).

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a pulmonologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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ALVAIZ

MEDICATION(S)
ALVAIZ

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis: 1) chronic immune thrombocytopenia (ITP), 2) thrombocytopenia in
patients with chronic hepatitis C, or 3) severe aplastic anemia. For ITP: Documentation that baseline
platelet count is less than 30,000/mcL. Documentation of inadequate response, intolerance, or
contraindication to glucocorticoids (prednisone, dexamethasone or methylprednisolone),
immunoglobulins, or splenectomy. For chronic hepatitis C: Documentation of patient's degree of
thrombocytopenia (e.g. less than 75,000/mcL) that prevents the initiation of interferon-based therapy or
limits the ability to maintain interferon-based therapy. For severe aplastic anemia: Documentation that
baseline platelet count is less than 30,000/mcL. Documentation of inadequate response, intolerance, or
contraindication to immunosuppressive therapy.

AGE RESTRICTION
For ITP: 6 years or older. For thrombocytopenia in patients with chronic hepatitis C and severe aplastic
anemia: 18 years or older.

PRESCRIBER RESTRICTION
For ITP and severe aplastic anemia: hematologist. For thrombocytopenia in patients with chronic
hepatitis C: hematologist, hepatologist, or infectious disease specialist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Confirmation that patient had a positive clinical response and remains at risk for
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bleeding complications.

PART B PREREQUISITE
N/A
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ANTIANDROGEN ORAL ONCOLOGY AGENTS

MEDICATION(S)
ABIRATERONE ACETATE, ABIRTEGA, ERLEADA, EULEXIN, NUBEQA, XTANDI

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis. For Nubega: Documentation of inadequate response, intolerance, or
contraindication to one of the following: abiraterone, Erleada, or Xtandi. Applies to new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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APOMORPHINE INJECTION

MEDICATION(S)
APOMORPHINE HCL 30 MG/3ML SOLN CART

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Concomitant use with 5-HT3 receptor antagonists, including antiemetics (e.g., ondansetron,
granisetron, palonosetron, alosetron).

REQUIRED MEDICAL INFORMATION

Documented diagnosis of Parkinson’s disease (PD) with intermittent off episodes. Documentation
showing an inadequate response, intolerance, or contraindication to at least two conventional oral
therapies (e.g., carbidopa-levodopa, pramipexole, ropinirole, bromocriptine, amantadine, selegiline,
rasagiline, trihexyphenidyl, benztropine, entacapone, tolcapone).

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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ARCALYST

MEDICATION(S)
ARCALYST

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Confirmed diagnosis of Cryopyrin-Associated Periodic Syndromes (CAPS), Familial Cold
Autoinflammatory Syndrome (FCAS), Muckle-Wells Syndrome (MWS), Deficiency of Interleukin-1
Receptor Antagonist (DIRA), Recurrent Pericarditis (RP). For DIRA: Patient weight of at least 10 kg.
Documentation showing need for maintenance of remission. For RP: Documentation showing a trial of,
intolerance to, or contraindication to at least one of the following: nonsteroidal anti-inflammatory drugs,
colchicine, or corticosteroids.

AGE RESTRICTION
For CAPS, FCAS, MWS, RP: 12 years of age or older.

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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ARIKAYCE

MEDICATION(S)
ARIKAYCE

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis of Mycobacterium avium complex (MAC) lung disease. Confirmation that
the medication is being used as part of a combination antibacterial drug regimen. Confirmation that the
patient did not achieve negative sputum cultures after a minimum of 6 consecutive months of a
multidrug background regimen therapy.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a pulmonologist or an infectious disease specialist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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AUSTEDO

MEDICATION(S)
AUSTEDO, AUSTEDO XR, AUSTEDO XR PATIENT TITRATION

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA

Congenital long QT syndrome. History of cardiac arrhythmias. Hepatic impairment. Concurrent use of
MAO inhibitors. Concurrent use of reserpine, tetrabenazine or valbenazine. For a diagnosis of Chorea
associated with Huntington’s Disease: suicidal patients and patients with untreated or inadequately
treated depression.

REQUIRED MEDICAL INFORMATION

Initial: For Tardive Dyskinesia: Documented diagnosis of Tardive Dyskinesia including copy of
Abnormal Involuntary Movement Scale (AIMS) assessment. Documentation that other movement
disorders (such as Parkinson’s disease, Chorea associated with Huntington’s Disease) have been
excluded with documentation attached. Documentation of current or former chronic use of a dopamine
antagonist (e.g., antipsychotic [first or second generation], metoclopramide, prochlorperazine,
droperidol, promethazine, etc). For Chorea associated with Huntington’s Disease: Documentation
showing that other movement disorders (such Tardive Dyskinesia, or Parkinson’s disease) have been
excluded with documentation attached. Documentation showing confirmation of a diagnosis of Chorea
associated with Huntington’s Disease with documentation attached.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist or psychiatrist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
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For reauthorization: For Tardive Dyskinesia: Improvement in symptoms of Tardive Dyskinesia with an
updated AIMS assessment. Documentation must be attached. For Chorea associated with
Huntington's Disease: Improvement in symptoms of Chorea with medical records attached.

PART B PREREQUISITE
N/A
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BENLYSTA

MEDICATION(S)
BENLYSTA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Confirmation of diagnosis of either systemic lupus erythematosus (SLE) or active lupus nephritis (LN).
For SLE: Documentation of inadequate response, intolerance, or contraindication to at least 1 standard
therapy (e.g. hydroxychloroquine, mycophenolate, azathioprine). For LN: Documentation of inadequate
response, intolerance, or contraindication to at least 1 standard therapy (e.g. mycophenolate, IV or oral
cyclophosphamide, azathioprine, oral glucocorticoid).

AGE RESTRICTION
5 years or older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a rheumatologist or nephrologist

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Documentation of a positive clinical response.

PART B PREREQUISITE
N/A
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BERINERT

MEDICATION(S)
BERINERT

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Subject to Part B vs Part D review. Documentation of a diagnosis of hereditary angioedema (HAE).
Confirmation that Berinert is being used for the treatment of acute HAE attacks. Not to be used in
combination with other approved treatments for acute HAE attacks.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with an allergist, immunologist, pulmonologist, or prescriber who
specializes in the management of HAE.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Confirmation of reduction in severity or duration of attacks.

PART B PREREQUISITE
N/A
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BESREMI

MEDICATION(S)
BESREMI

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis. Documentation of inadequate response, intolerance, or contraindication
to hydroxyurea.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a hematologist or oncologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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BEXAROTENE GEL

MEDICATION(S)
BEXAROTENE 1 % GEL

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis. Applies to new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Dermatologist, hematologist, oncologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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BOTULINUM TOXINS

MEDICATION(S)
BOTOX, XEOMIN

PA INDICATION INDICATOR
4 - All FDA-Approved Indications, Some Medically-Accepted Indications

OFF LABEL USES
Sialorrhea associated with disorders of the nervous system or neurologic dysfunction. Hemifacial
spasm. Laryngeal dystonia. Spasticity associated with cerebral palsy.

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

FOR ALL REQUESTS: Documentation of diagnosis, proposed injection site(s) and the dose that will be
injected into each site. IN ADDITION: FOR INITIAL REQUESTS: (1)For OAB with symptoms of urge
urinary incontinence, urgency, and frequency: documentation of inadequate response or intolerance to
an anticholinergic medication, dose no more than 100 units/treatment. (2)For urinary incontinence due
to detrusor overactivity associated with a neurologic condition: inadequate response or intolerance to
an anticholinergic medication, dose no more than 200 units/treatment. (3)For prophylaxis of headaches
in adult patients with chronic migraine (at least 15 days per month with headache lasting 4 hours a day
or longer): documentation of inadequate response or intolerance to at least 2 different classes of
prophylactic medications (i.e., beta blockers [such as propranolol, metoprolol], amitriptyline, topiramate,
valproic acid or its derivatives, verapamil), dose no more than 195 units/treatment. (4)For severe
primary axillary hyperhidrosis: documentation of dose no more than 100 units/treatment. (5)For upper
or lower limb spasticity in muscle groups FDA-approved for treatment: documentation of dose no more
than 400 units/treatment. (6)For blepharospasm associated with dystonia: dose no more than 200
units/treatment. (7)For strabismus associated with dystonia: dose no more than 25 units per muscle
per injection. (8)For sialorrhea associated with disorders of the nervous system or neurologic
dysfunction, documentation of diagnosis and inadequate response or intolerance to at least 1
anticholinergic medication (e.g., glycopyrrolate). (9)For cervical dystonia: dose no more than 300
units/treatment. FOR RENEWAL REQUESTS: Dose consistent with total units for diagnosis (per initial
request criteria). Documentation supporting the need for repeat treatment(s) occurring no sooner than
every 3 months.

AGE RESTRICTION
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18 years of age or greater for diagnoses of OAB, urinary incontinence, prophylaxis of headaches in
patients with chronic migraine, severe primary axillary hyperhidrosis. 16 years of age or greater for
diagnosis of cervical dystonia. 12 years of age or greater for diagnoses of blepharospasm or
strabismus associated with dystonia.

PRESCRIBER RESTRICTION

Urologist/neurologist: OAB, urinary incontinence. Neurologist: Migraine headaches.
Neurologist/Physiatrist: Upper limb spasticity, cervical dystonia. Ophthalmologist: Blepharospasm,
strabismus. Dermatologist/Neurologist/Physiatrist: Severe primary axillary hyperhidrosis.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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BRAND MAJOR DEPRESSIVE DISORDER AGENTS

MEDICATION(S)
AUVELITY, EMSAM, FETZIMA, FETZIMA TITRATION, RALDESY

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of Major Depressive Disorder. Documentation of an inadequate response,
intolerance, or contraindication to two of the following: selective serotonin reuptake inhibitors,
serotonin-norepinephrine reuptake inhibitors, atypical agents, serotonin modulators, tricyclics. For
Raldesy: Documentation showing inability to or difficulty with swallowing solid dosage forms. Applies to
new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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BRIVIACT

MEDICATION(S)
BRIVIACT

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of partial-onset seizures. Documentation of an inadequate response,
intolerance, or contraindication to levetiracetam and at least one of the following: carbamazepine,
divalproex, gabapentin, lacosamide, lamotrigine, oxcarbazepine, topiramate. Applies to new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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BRONCHITOL

MEDICATION(S)
BRONCHITOL

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis. Confirmation that patient has passed a Bronchitol Tolerance Test.
Confirmation that Bronchitol will be used in conjunction with standard therapies (e.g., bronchodilators,
inhaled antibiotics) to improve pulmonary function. For reauthorization, confirmation of improvement in
condition.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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CARGLUMIC ACID

MEDICATION(S)
CARGLUMIC ACID

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis. Documentation showing use as adjunctive therapy to standard of care for
treatment of acute hyperammonemia due to N-acetylglutamate synthase (NAGS) deficiency.
Documentation showing use for maintenance therapy for the treatment of chronic hyperammonemia
due to NAGS deficiency. Documentation showing use as adjunctive therapy to standard of care for the
treatment of acute hyperammonemia due to propionic acidemia (PA) or methylmalonic acidemia
(MMA).

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with prescriber experienced in metabolic disorders.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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CAYSTON

MEDICATION(S)
CAYSTON

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis of cystic fibrosis (CF) and lung infection with airway cultures positive for
pseudomonas aeruginosa.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a pulmonologist, a physician who specializes in the treatment of
cystic fibrosis, or an infectious disease specialist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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CERDELGA

MEDICATION(S)
CERDELGA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of type 1 Gaucher Disease (GD1) and documentation that patient is a CYP2D6
extensive metabolizer (EM), intermediate metabolizer (IM), or poor metabolizer (PM) as detected by an
FDA-approved genetic test.

AGE RESTRICTION
18 years of age or older.

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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CFTR MODULATORS

MEDICATION(S)
KALYDECO, ORKAMBI, TRIKAFTA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Chart notes that show that the diagnosis of cystic fibrosis is confirmed. Chart notes that show that
appropriate genetic testing has been conducted. Chart notes showing that lab work (baseline liver
function tests, including alanine aminotransferase, aspartate aminotransferase and bilirubin) has been
assessed prior to initiation of treatment. For Kalydeco: Confirmation of one mutation in the CFTR gene
that is responsive to ivacaftor based on clinical and/or in vitro assay data. For Orkambi: Confirmation of
homozygous for the F508del mutation in the CFTR gene. For Trikafta: Confirmation of at least one
F508del mutation in the CFTR gene or a mutation in the CFTR gene that is responsive based on
clinical and/or in vitro data.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with pulmonologist, endocrinologist, or pediatrician.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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CGRP ANTAGONISTS

MEDICATION(S)
AIMOVIG, EMGALITY, EMGALITY (300 MG DOSE)

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Notes showing diagnosis and patient having at least 4 migraine days per month. For episodic cluster
headaches (Emgality only): Confirmation of a history of inadequate response, intolerance, or
contraindication to at least one other preventative medication recommended by current consensus
guidelines for episodic cluster headache (such as guidelines from the American Academy of
Neurology, American Academy of Family Physicians, American Headache Society).

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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CINRYZE

MEDICATION(S)
CINRYZE

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Subject to Part B vs Part D review. Documentation of a diagnosis of hereditary angioedema (HAE).
Confirmation that Cinryze is being used for prophylaxis against HAE attacks. Not to be used in
combination with other approved treatments for prophylaxis against HAE attacks.

AGE RESTRICTION
6 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with an allergist, immunologist, pulmonologist, or prescriber who
specializes in the management of HAE.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Confirmation of reduction in severity or duration of attacks.

PART B PREREQUISITE
N/A
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CLOBAZAM

MEDICATION(S)
CLOBAZAM

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of seizures associated with Lennox-Gastaut syndrome (LGS), refractory
seizures/epilepsy, or seizures associated with Dravet syndrome (DS). For LGS: documentation of an
inadequate response, intolerance, contraindication, or is concomitantly receiving one of the following:
valproate, lamotrigine, rufinamide, cannabidiol (Epidiolex), felbamate. For refractory seizures/epilepsy:
documentation of an inadequate response, intolerance, contraindication, or is concomitantly receiving
two antiepileptics such as: felbamate, lamotrigine, levetiracetam, topiramate, valproate, zonisamide.
Applies to new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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CORLANOR

MEDICATION(S)
CORLANOR, IVABRADINE HCL

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

One of the following: 1) Documentation of diagnosis of chronic heart failure (CHF). Stable symptomatic
NYHA class Il to IV heart failure with reduced left ventricular ejection fraction (EF). Documentation of
EF less than or equal to 35 percent. Patient is in sinus rhythm with resting heart rate greater than or
equal to 70 beats per minute. Patient has intolerance, contraindication, or is on maximally tolerated
doses of beta-blockers. Or, 2) Documentation of diagnosis of stable symptomatic heart failure due to
Dilated Cardiomyopathy (CHF-DC). Patient is in sinus rhythm with an elevated heart rate. If the request
is for brand Corlanor, documentation of inadequate response, intolerance, or contraindication to
generic ivabradine.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: patient has a positive clinical response.

PART B PREREQUISITE
N/A
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CYSTARAN

MEDICATION(S)
CYSTARAN

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis of cystinosis. Documentation showing patient has corneal cystine crystal
accumulation.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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DEFERASIROX

MEDICATION(S)
DEFERASIROX, DEFERASIROX GRANULES

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA

Estimated glomerular filtration rate (GFR) less than 40 mL/min or serum creatinine more than 2 times
the age-appropriate upper normal limit, platelet counts less than 50,000/mL, high-risk myelodysplastic
syndromes (MDS), and advanced malignancies.

REQUIRED MEDICAL INFORMATION

For the treatment of chronic iron overload caused by blood transfusions: Documentation of serum
ferritin levels consistently greater than 300 mcg/L. For chronic iron overload in nhontransfusion-
dependent thalassemia syndromes: Documentation of liver iron concentration (LIC) of at least 5 mg of
iron per gram of liver dry weight (mg Fe/g dw) AND documentation of serum ferritin level greater than
300 mcg/L on 2 consecutive measurements 1 month apart.

AGE RESTRICTION
Treatment of chronic iron overload caused by blood transfusions: 2 years of age and older. Chronic
iron overload in nontransfusion-dependent thalassemia syndromes: 10 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a hematologist, oncologist, or hepatologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A

PAGE 40 LAST UPDATED 08/2025



PAGE 41 LAST UPDATED 08/2025



DEFERIPRONE

MEDICATION(S)
DEFERIPRONE

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of transfusional iron overload due to thalassemia syndromes, sickle cell disease or
other anemias. Documentation of Absolute Neutrophil Count (ANC) greater than or equal to 1.5 x
1000000000 (10 to the ninth power) per liter.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with hematologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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DIACOMIT

MEDICATION(S)
DIACOMIT

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of Dravet syndrome (DS). Documentation of an inadequate response,
intolerance, or contraindication to at least two of the following: clobazam, valproic acid derivatives,
topiramate, levetiracetam, cannabidiol (pharmaceutical). Applies to new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with neurologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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DIHYDROERGOTAMINE NASAL SPRAY

MEDICATION(S)
DIHYDROERGOTAMINE MESYLATE 4 MG/ML SOLUTION

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA

Uncontrolled hypertension. Use as management of hemiplegic basilar migraine. Ischemic heart
disease (e.g. angina pectoris, history of myocardial infarction, or documented silent ischemia) or
coronary artery vasospasm including Prinzmetal's variant angina. Concomitant use or use within 24
hours of ergotamine containing or ergot type medications or methysergide. Coadministration with
strong CYP3A4 inhibitors and peripheral and central vasoconstrictors. Peripheral arterial disease,
sepsis, following vascular surgery, and severely impaired hepatic or renal function. Hypersensitivity to
ergot alkaloids.

REQUIRED MEDICAL INFORMATION

Documentation to confirm diagnosis of acute treatment of migraine headaches with or without aura.
Confirmation that drug will not be used for prophylactic migraine therapy. Documentation of an
inadequate response, intolerance, or contraindication to two generic triptans (such as sumatriptan,
zolmitriptan, rizatriptan) OR an inadequate response, intolerance, or contraindication to one generic
triptan AND a gepant.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist, headache specialist, or pain specialist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A
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PART B PREREQUISITE
N/A
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DOPTELET

MEDICATION(S)
DOPTELET

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis: 1) thrombocytopenia with chronic liver disease, 2) chronic immune
thrombocytopenia (ITP). For thrombocytopenia with chronic liver disease: Documentation that baseline
platelet count is less than 50,000/mcL. Documentation that the patient is scheduled to undergo a
procedure. For ITP: Documentation that baseline platelet count is less than 30,000/mcL.
Documentation of inadequate response, intolerance, or contraindication to one of the following:
glucocorticoids (prednisone, dexamethasone, or methylprednisolone), immunoglobulins, or
splenectomy.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
For ITP: hematologist. For thrombocytopenia in patients with chronic liver disease: hematologist,
hepatologist, or infectious disease specialist.

COVERAGE DURATION
Chronic liver disease: 1 month. ITP: 12 months.

OTHER CRITERIA
For reauthorization: Confirmation that patient had a positive clinical response and remains at risk for
bleeding complications.

PART B PREREQUISITE
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N/A
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DRIZALMA SPRINKLE

MEDICATION(S)
DRIZALMA SPRINKLE 20 MG CAP DR, DRIZALMA SPRINKLE 30 MG CAP DR, DRIZALMA
SPRINKLE 60 MG CAP DR

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation showing that administration via nasogastric tube is required or documentation showing
inability to or difficulty with swallowing solid dosage forms. Documentation of diagnosis. For major
depressive disorder (MDD): documentation of inadequate response, intolerance, or contraindication to
one liquid antidepressant (e.g., fluoxetine solution, citalopram solution, escitalopram solution, sertraline
oral concentrate, paroxetine suspension). For generalized anxiety disorder (GAD): documentation of
inadequate response, intolerance, or contraindication to one liquid antidepressant (e.g., escitalopram
solution, paroxetine suspension). For diabetic peripheral neuropathic pain (DPNP): documentation of
inadequate response, intolerance, or contraindication to gabapentin solution. For fibromyalgia (FM):
documentation of inadequate response, intolerance, or contraindication to gabapentin solution. Applies
to new starts only.

AGE RESTRICTION
For MDD, DPNP, FM, chronic musculoskeletal pain: 18 years of age and older. For GAD: 7 years of
age and older.

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
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N/A

PART B PREREQUISITE
N/A
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DRONABINOL

MEDICATION(S)
DRONABINOL

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

One of the following: Documented diagnosis of anorexia associated with weight loss in patients with
AIDS OR documented diagnosis of chemotherapy-induced nausea and vomiting in patients with
inadequate response to conventional antiemetic treatments [such as 5-HT3 (serotonin) receptor
antagonists, NK1 (neurokinin-1) receptor antagonists, glucocorticoids]. Medication may be covered
under Medicare Part B or D depending upon the circumstances. Information to be submitted describing
the use and setting of the drug to make the determination.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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DROXIDOPA

MEDICATION(S)
DROXIDOPA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of neurogenic orthostatic hypotension (nOH) caused by one of the following: (1)
primary autonomic failure (e.g. Parkinson's disease, multiple system atrophy, and pure autonomic
failure), (2) dopamine beta-hydroxylase deficiency, or (3) non-diabetic autonomic neuropathy.
Documentation of an inadequate response, intolerance, or contraindication to fludrocortisone or
midodrine.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a cardiologist or a neurologist.

COVERAGE DURATION
3 months.

OTHER CRITERIA
For reauthorization: the patient has had a positive clinical response with improvement in symptoms.

PART B PREREQUISITE
N/A
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DUPIXENT

MEDICATION(S)
DUPIXENT

PENDING CMS APPROVAL
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ENBREL

MEDICATION(S)
ENBREL, ENBREL MINI, ENBREL SURECLICK

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of the results of PPD test and treatment plan to address latent or active infection.
Confirmation of diagnosis of rheumatoid arthritis (RA), psoriatic arthritis (PsA), juvenile psoriatic
arthritis (jPsA), plaque psoriasis (PsO), polyarticular juvenile idiopathic arthritis (pJIA), or ankylosing
spondylitis (AS). For RA or PsA or jPsA: Documentation of inadequate response intolerance, or
contraindication to at least one conventional DMARD. For PsO (moderate to severe disease):
Documentation that patient is a candidate for systemic therapy or phototherapy and documentation of
inadequate response, intolerance, or contraindication to methotrexate OR UVB therapy OR Acitretin
(requires prior authorization). For PsO (limited disease): Documentation of inadequate response,
intolerance, or contraindication to one topical steroid (high or very high potency) AND calcipotriene. For
moderately to severely active polyarticular pJIA: Documentation of inadequate response, intolerance,
or contraindication to one conventional DMARD. For AS: Documentation of inadequate response,
intolerance, or contraindication to at least two non-steroidal anti-inflammatory drugs (NSAIDSs).

AGE RESTRICTION
For RA, AS: 18 years of age and older. For PsO: 4 years of age and older. For pJIA, PsA: 2 years of
age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a rheumatologist or dermatologist.

COVERAGE DURATION
12 months.

PAGE 53 LAST UPDATED 08/2025



OTHER CRITERIA
For reauthorization: Confirmation of positive clinical response.

PART B PREREQUISITE
N/A
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ENDOTHELIN RECEPTOR ANTAGONISTS

MEDICATION(S)
AMBRISENTAN, BOSENTAN, OPSUMIT

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Pregnancy. For ambrisentan, a diagnosis of idiopathic pulmonary fibrosis. For bosentan, use with
glyburide and/or cyclosporine A.

REQUIRED MEDICAL INFORMATION

Confirmation of diagnosis of pulmonary arterial hypertension (PAH) WHO Group 1. Diagnosis
confirmed by a complete right heart catheterization (RHC). PAH defined as a resting mean pulmonary
artery pressure (mPAP) of greater than 20 mmHG, pulmonary capillary wedge pressure (PCWP), left
atrial pressure, or left ventricular end-diastolic pressure of less than or equal to 15 mmHg, and
pulmonary vascular resistance (PVR) of greater than 3 Wood units. RHC results must be provided.
Confirmation that hemoglobin, liver function tests, and bilirubin are being monitored. If female of
childbearing age, documentation showing reliable contraception will be used during and after treatment
and confirmation of negative pregnancy test prior to starting medication.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a cardiologist, pulmonologist, or practitioner at a Pulmonary
Hypertension Association-Accredited center.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: documentation showing treatment response and monitoring.
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PART B PREREQUISITE
N/A
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EPIDIOLEX

MEDICATION(S)
EPIDIOLEX

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Hypersensitivity to cannabidiol or any of the ingredients in the product.

REQUIRED MEDICAL INFORMATION

Documented diagnosis of Dravet syndrome (DS), Lennox-Gastaut syndrome (LGS) or Tuberous
Sclerosis Complex (TSC). Documentation of baseline serum transaminases (ALT and AST) and total
bilirubin levels prior to initiation of treatment and confirmation that these labs will be monitored
periodically during treatment. Documentation showing that patient has failed to become seizure-free
with at least 2 antiepileptic drugs (specify drugs tried). Confirmation that Epidiolex is adjunctive therapy
with documentation of antiepileptic drug(s) with which Epidiolex will be used. Applies to new starts only.

AGE RESTRICTION
1 year of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA

Request is within FDA approved labeled dose not exceeding 20 mg/kg/day for treatment of seizures
associated with Lennox-Gastaut syndrome and Dravet syndrome or dose not exceeding 25 mg/kg/day
for treatment of seizures associated with Tuberous Sclerosis Complex.

PART B PREREQUISITE
N/A
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EPRONTIA

MEDICATION(S)
EPRONTIA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis. Confirmation of difficulty swallowing solid dosage forms. Documentation
of an inadequate response, intolerance, or contraindication to generic formulary topiramate. Applies to
new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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FASENRA

MEDICATION(S)
FASENRA, FASENRA PEN

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

For add-on maintenance treatment of severe asthma: Documentation showing confirmation of the
following: diagnosis of severe asthma with an eosinophil count greater than or equal to 150 cells per
microliter (lab results required) AND inadequate response, intolerance or contraindication to treatment
with an inhaled ICS/LABA (inhaled corticosteroid/long-acting beta-agonist) with or without other
controllers, including systemic steroids, antileukotrienes. For eosinophilic granulomatosis with
polyangiitis (EGPA): Documentation showing history of asthma. Documentation of absolute blood
eosinophil count greater than or equal to 1000 cells per microliter or blood eosinophil level greater than
10% of the total leukocyte count (lab results required). Documentation showing inadequate response,
intolerance, or contraindication to systemic glucocorticoids. For severe EGPA including organ
involvement or life-threatening disease: documentation of inadequate response, intolerance, or
contraindication to rituximab or cyclophosphamide.

AGE RESTRICTION
Asthma: 6 years of age and older. EGPA: 18 years of age and older.

PRESCRIBER RESTRICTION
Asthma: Pulmonologist, allergist, immunologist. EGPA: Pulmonologist, allergist, immunologist,
rheumatologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
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For reauthorization: Confirmation of positive clinical response.

PART B PREREQUISITE
N/A
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FILGRASTIM AGENTS

MEDICATION(S)
ZARXIO

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation or chart notes supporting medication is being used for a medically accepted indication
not otherwise excluded from Part D. For all diagnoses, chart notes that show that lab work (complete
blood count with differential including ANC) is being monitored prior to initiation of medication and
during therapy based on recommendation for that specific diagnosis.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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FINTEPLA

MEDICATION(S)
FINTEPLA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Hypersensitivity to fenfluramine or any of the components of Fintepla. Concomitant use of, or within 14
days of administration of monoamine oxidase inhibitors.

REQUIRED MEDICAL INFORMATION

Confirmation that the patient will have required echocardiogram monitoring. Documented diagnosis of
Dravet syndrome (DS) or Lennox-Gastaut syndrome (LGS). For Dravet Syndrome (DS):
Documentation showing an inadequate response or intolerance to at least two of the following:
clobazam, valproic acid derivatives, topiramate, levetiracetam, cannabidiol (pharmaceutical), or
stiripentol (include dates, duration, and outcome of drugs tried). For Lennox-Gastaut syndrome:
Documentation showing inadequate response or intolerance to at least two of the following:
lamotrigine, rufinamide, topiramate, cannabidiol (pharmaceutical), clobazam, felbamate (include dates,
duration, and outcome of drugs tried). Applies to new starts only.

AGE RESTRICTION
2 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
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N/A
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FYCOMPA

MEDICATION(S)
FYCOMPA, PERAMPANEL

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of partial-onset seizures or generalized tonic-clonic seizures. Documentation of
an inadequate response, intolerance, or contraindication to two of the following: carbamazepine,
divalproex, gabapentin, lacosamide, lamotrigine, levetiracetam, oxcarbazepine, topiramate, valproate,
zonisamide. Applies to new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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GATTEX

MEDICATION(S)
GATTEX

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documentation showing a diagnosis of short bowel syndrome and patient is dependent on parenteral
support. For continuation: Documentation of reduction in parenteral support.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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GLP-1 AGONISTS

MEDICATION(S)
MOUNJARO, OZEMPIC (0.25 OR 0.5 MG/DOSE), OZEMPIC (1 MG/DOSE), OZEMPIC (2
MG/DOSE), RYBELSUS, TRULICITY

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Use for weight loss.

REQUIRED MEDICAL INFORMATION

Documentation showing that the member is diagnosed with type 2 diabetes mellitus. Prior authorization
does not apply to patients whose claim is submitted with an ICD-10 code indicating a diagnosis of type
2 diabetes mellitus or to patients who have a history of an antidiabetic drug (excluding a history of
glucagon-like peptide receptor agonists (GLP-1 RAs) and combination glucose-dependent
insulinotropic polypeptide (GIP) and GLP-1 RAS).

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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HAEGARDA

MEDICATION(S)
HAEGARDA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of a diagnosis of hereditary angioedema (HAE). Confirmation that Haegarda is being
used for prophylaxis against HAE attacks. Not to be used in combination with other approved
treatments for prophylaxis against HAE attacks.

AGE RESTRICTION
6 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with an allergist, immunologist, pulmonologist, or prescriber who
specializes in the management of HAE.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Confirmation of reduction in severity or duration of attacks.

PART B PREREQUISITE
N/A
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HARVONI

MEDICATION(S)
HARVONI

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Criteria will be applied consistent with current AASLD-IDSA HCV guidance.

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis of chronic Hepatitis C (CHC). Lab results must be attached: Hepatitis C
virus (HCV) genotype, quantitative HCV RNA, complete blood count (CBC), international normalized
ratio (INR), hepatic function panel (albumin, total and direct bilirubin, alanine aminotransferase,
aspartate aminotransferase, and alkaline phosphatase levels), transient elastography (such as
FibroScan) or noninvasive serologic tests (such as FibroSure or calculate FIB-4 score), Hepatitis B
surface antigen (HBsAg), and HIV antigen/antibody test. Criteria will be applied consistent with current
AASLD-IDSA HCV guidance.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 to 24 weeks. Criteria will be applied consistent with current AASLD-IDSA HCV guidance.

OTHER CRITERIA
Criteria will be applied consistent with current AASLD-IDSA HCV guidance.

PART B PREREQUISITE
N/A
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HIGH RISK MEDICATION - ANTICHOLINERGIC AGENTS

MEDICATION(S)

CYCLOBENZAPRINE HCL 10 MG TAB, CYCLOBENZAPRINE HCL 5 MG TAB, PROMETHAZINE
HCL 12.5 MG TAB, PROMETHAZINE HCL 12.5 MG/10ML SOLUTION, PROMETHAZINE HCL 25 MG
TAB, PROMETHAZINE HCL 50 MG TAB, PROMETHAZINE HCL 6.25 MG/5ML SOLUTION,
SCOPOLAMINE, TRIHEXYPHENIDYL HCL

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Confirmation of patient's diagnosis and indication for use of the High Risk Medication. Confirmation that
a risk-versus-benefit assessment has been completed for use of the High Risk Medication.
Confirmation that the benefit outweighs the potential risk of the High Risk Medication. For allergic
conditions: confirmation of an inadequate response or inability to tolerate two (2) safer formulary
alternatives, such as levocetirizine, desloratadine, azelastine nasal spray, fluticasone propionate nasal
spray, or mometasone nasal spray. If the patient is taking one or more additional anticholinergic
medications (e.g., oxybutynin, meclizine, paroxetine, amitriptyline, dicyclomine) with the requested
drug, the prescriber has determined that taking multiple anticholinergic medications is medically
necessary for the patient (Note: Use of multiple anticholinergic medications in older adults is
associated with an increased risk of cognitive decline). Prior authorization applies to greater than
cumulative 15 days of therapy per year.

AGE RESTRICTION
Apply if patient is 65 years of age or older to ensure safe use of a potentially high risk medication in
older adults. Patients under 65 years of age are not subject to the prior authorization requirements.

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
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12 months.

OTHER CRITERIA
For reauthorization: Confirmation that the benefit continues to outweigh the potential risk of the High
Risk Medication.

PART B PREREQUISITE
N/A
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HIGH RISK MEDICATION - NON-BENZODIAZEPINE SEDATIVE HYPNOTICS

MEDICATION(S)
ZALEPLON, ZOLPIDEM TARTRATE 10 MG TAB

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Confirmation of the patient's diagnosis and indication for use of the High Risk Medication. Confirmation
that a risk-versus-benefit assessment has been completed for use of the High Risk Medication.
Confirmation that the benefit outweighs the potential risk of the High Risk Medication. Confirmation of
an inadequate response or inability to tolerate two safer formulary alternatives, such as trazodone,
ramelteon, or doxepin (generic Silenor).

AGE RESTRICTION
Apply if patient is 65 years of age or older to ensure safe use of a potentially high risk medication in
older adults. Patients under 65 years of age are not subject to the prior authorization requirements.

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Confirmation that the benefit continues to outweigh the potential risk of the High
Risk Medication.

PART B PREREQUISITE
N/A
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HUMIRA

MEDICATION(S)

HUMIRA (2 PEN), HUMIRA (2 PEN) 40 MG/0.4ML AUT-1J KIT (ABBVIE PRODUCT ONLY), HUMIRA
(2 PEN) 80 MG/0.8ML AUT-1J KIT (ABBVIE PRODUCT ONLY), HUMIRA (2 SYRINGE), HUMIRA 10
MG/0.1ML PREF SY KT (ABBVIE PRODUCT ONLY), HUMIRA 20 MG/0.2ML PREF SY KT (ABBVIE
PRODUCT ONLY), HUMIRA 40 MG/0.4ML PREF SY KT (ABBVIE PRODUCT ONLY), HUMIRA-
CD/UC/HS STARTER, HUMIRA-PSORIASIS/UVEIT STARTER

PA INDICATION INDICATOR
4 - All FDA-Approved Indications, Some Medically-Accepted Indications

OFF LABEL USES
Active non-radiographic axial spondyloarthritis (nr-axSpA).

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of PPD test results and treatment plan for active or latent infection. Documentation of
diagnosis. For RA: Documentation of inadequate response, intolerance or contraindication to at least 1
conventional disease modifying anti-rheumatic drug (cDMARD) (e.g., methotrexate,
hydroxychloroquine, sulfasalazine). For JIA: Documentation of inadequate response, intolerance, or
contraindication to 1 cDMARD (e.g., methotrexate). For AS and nr-axSpA: Documentation of
inadequate response, intolerance, or contraindication to at least 2 nonsteroidal anti-inflammatory drugs
(NSAIDs). For PsO (moderate to severe disease): Documentation that patient is a candidate for
systemic therapy or phototherapy and documentation of inadequate response, intolerance, or
contraindication to methotrexate OR UVB therapy OR Acitretin (requires prior authorization). For PsO
(limited disease): Documentation of inadequate response, intolerance, or contraindication to 1 topical
steroid (high or very high potency) AND calcipotriene. For active CD: Documentation of inadequate
response, intolerance, or contraindication to one of the following therapies: corticosteroids or a
cDMARD (e.qg., azathioprine, 6-mercaptopurine, methotrexate), or lost response to or intolerant to
infliximab.

AGE RESTRICTION
RA, PsA, AS, nr-axSpA, and PsO: 18 years of age and older. For CD: 6 years of age and older. UC: 5
years of age and older. HS: 12 years of age and older. JIA and Uveitis: 2 years of age and older.
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PRESCRIBER RESTRICTION
Prescribed by or in consultation with a rheumatologist, dermatologist, gastroenterologist, or
ophthalmologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA

For HS: Documentation of inadequate response, intolerance, or contraindication to 1 oral antibiotic
(e.g., doxycycline, minocycline, amoxicillin-clavulanic acid, clindamycin, rifampin, dapsone). For
Uveitis: Documentation of inadequate response, intolerance, or contraindication to at least 1 of the
following: oral or topical glucocorticoids (e.g., prednisone), an immunosuppressant agent, or periocular
or intraocular injection (e.g., triamcinolone). For reauthorization: Confirmation of positive clinical
response.

PART B PREREQUISITE
N/A
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ICATIBANT

MEDICATION(S)
ICATIBANT ACETATE, SAJAZIR

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of a diagnosis of hereditary angioedema (HAE). Confirmation that icatibant is being
used for the treatment of acute HAE attacks. Not to be used in combination with other approved
treatments for acute HAE attacks.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with allergist, immunologist, pulmonologist, or prescriber who
specializes in the management of HAE.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Documentation of reduction in severity or duration of attacks.

PART B PREREQUISITE
N/A
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INBRIJA

MEDICATION(S)
INBRIJA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documented diagnosis of Parkinson’s disease. Documentation that patient is experiencing OFF
episodes. Confirmation that patient is currently being treated with carbidopa/levodopa.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: confirmation of positive clinical response.

PART B PREREQUISITE
N/A
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INCRELEX

MEDICATION(S)
INCRELEX

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Closed epiphyses.

REQUIRED MEDICAL INFORMATION

One of the following: Documentation of diagnosis of severe primary IGF1 deficiency. Diagnosis
confirmed by: height standard deviation score of -3.0 or less, basal IGF-1 standard deviation score of -
3.0 or less, and normal or elevated growth hormone (GH). Or, Documentation of diagnosis of growth
hormone (GH) gene deletion with neutralizing antibodies to GH.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with an endocrinologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: patient has a positive clinical response.

PART B PREREQUISITE
N/A
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INJECTABLE TESTOSTERONE PRODUCTS

MEDICATION(S)
TESTOSTERONE CYPIONATE 100 MG/ML SOLUTION, TESTOSTERONE CYPIONATE 200 MG/ML
SOLUTION, TESTOSTERONE ENANTHATE 200 MG/ML SOLUTION

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation confirming diagnosis. For hypogonadism: Confirmed low testosterone levels in
comparison to lab reference values on two separate occasions. Explanation of symptoms experienced
as a result of testosterone deficiency. Applies to new starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Evaluation of response to testosterone therapy.

PART B PREREQUISITE
N/A

PAGE 78 LAST UPDATED 08/2025



INTRAVENOUS IMMUNE GLOBULIN (IVIG

MEDICATION(S)
BIVIGAM, FLEBOGAMMA DIF, GAMMAGARD, GAMMAGARD S/D LESS IGA, GAMMAKED,
GAMMAPLEX, GAMUNEX-C, OCTAGAM, PANZYGA, PRIVIGEN

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
N/A

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with an allergist, immunologist, hematologist, neurologist, cardiologist,
or oncologist.

COVERAGE DURATION
3 months.

OTHER CRITERIA

Subject to Part B vs D review. Documentation showing confirmation that one of the following is present:
(1) Autoimmune mucocutaneous blistering disease pemphigus vulgaris, pemphigus foliaceus, bullous
pemphigoid, mucous membrane (cicatricial) pemphigoid, benign mucous membrane pemphigoid,
epidermolysis bullosa acquisita AND one of the following: (a) inadequate response or inability to
tolerate conventional therapy (e.g., steroids, immunosuppressants) OR (b) rapidly progressive disease
in conjunction with conventional therapy (such as steroids, immunosuppressants), (2) Erythema
multiforme major (SJS, TEN) AND SCORTEN level 3 or greater, (3) Acute idiopathic thrombocytopenia
purpura (ITP) AND ONE of the following: (a) management of acute bleeding, (b) used to increase
platelet count prior to surgical procedures, (c) severe thrombocytopenia (platelets less than 20,000 per
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uL), OR (d) high risk for intracerebral hemorrhage, (4) Chronic ITP AND ALL of the following: (a)
inadequate response or inability to tolerate corticosteroids, (b) duration of illness greater than 6
months, (c) platelets persistently less than 20,000 per uL, (5) Chronic B-cell lymphocytic leukemia with
IgG less than 600 mg/dL AND recurrent, serious bacterial infections requiring antibiotic therapy, (6)
Hematopoietic stem cell transplant AND IgG less than 400 mg/dL, (7) HIV and all of the following: (a)
less than 14 years of age, (b) evidence of qualitative or quantitative humoral immunologic defects, AND
(c) current bacterial infection despite antimicrobial prophylaxis, (8) Solid organ transplant, (9) Chronic
inflammatory demyelinating polyneuritis confirmed by electrodiagnostic testing or nerve biopsy AND an
inadequate response or inability to tolerate corticosteroids, (10) Dermatomyositis or polymyositis
diagnosed by laboratory testing (antinuclear or myositis specific antibodies, biopsy, EMG, or MRI) AND
inadequate response or inability to tolerate steroids or immunosuppressants, (11) Guillain Barre
syndrome with impaired function (ie unable to stand or walk without aid), (12) Lambert Eaton
myasthenic syndrome refractory to steroids, immunosuppressants, or cholinesterase inhibitors, (13)
Multifocal motor neuropathy diagnosed by electrodiagnostic studies, (14) Acute exacerbations of
multiple sclerosis unresponsive to steroids, (15) Myasthenia gravis refractory to at least 8 weeks of one
standard therapy (steroids, immunosuppressants, cholinesterase inhibitors), (16) Myasthenic crisis,
(17) Stiff person syndrome refractory to standard therapy (muscle relaxants, benzodiazepines,
gabapentin), (18) Severe, active SLE unresponsive to steroids, (19) Kawasaki disease.
CONTINUATION OF THERAPY CRITERIA: Documentation of clinical improvement using objective
monitoring as appropriate to the diagnosis such as, but not limited to, Rankin score and Activities of
Daily Living (ADL) scores.

PART B PREREQUISITE
N/A
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KERENDIA

MEDICATION(S)
KERENDIA 10 MG TAB, KERENDIA 20 MG TAB

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA

Concomitant treatment with strong CYP3A4 inhibitors (e.g., itraconazole, clarithromycin). Adrenal
insufficiency. Estimated glomerular filtration rate (GFR) less than 25 mL/min. Serum potassium is
greater than 5 mEq/L.

REQUIRED MEDICAL INFORMATION

Documented diagnosis of chronic kidney disease associated with type 2 diabetes (CKD with T2D).
Documentation of concomitant therapy with an angiotensin-converting enzyme (ACE) inhibitor (e.g.,
lisinopril, ramipril) or angiotensin Il receptor blocker (ARB) (e.g., losartan, irbesartan, valsartan) at
maximally tolerated dose for diabetic nephropathy unless there is an intolerance or contraindication to
these therapies. Documentation of inadequate response, intolerance, or contraindication to one
sodium-glucose co-transporter 2 (SGLT2) inhibitor used for chronic kidney disease (e.g., Farxiga).

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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KESIMPTA

MEDICATION(S)
KESIMPTA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Active HBV infection.

REQUIRED MEDICAL INFORMATION
Documentation to show inadequate response, contraindication, or intolerance to 2 different agents
used to treat MS.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Neurologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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L-GLUTAMINE ORAL POWDER

MEDICATION(S)
L-GLUTAMINE 5 GM PACKET

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis of sickle cell disease confirmed by chart notes (must be attached).
Documentation that request is to reduce acute complications of sickle cell disease. Documentation of
inadequate response to maximum tolerated dose of hydroxyurea therapy OR documented intolerance
or contraindication to hydroxyurea therapy. Request is within the FDA labeled dose.

AGE RESTRICTION
5 years of age and older.

PRESCRIBER RESTRICTION
Hematologist or oncologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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LANREOTIDE EXTENDED RELEASE

MEDICATION(S)
LANREOTIDE ACETATE, SOMATULINE DEPOT 60 MG/0.2ML SOLUTION, SOMATULINE DEPOT
90 MG/0.3ML SOLUTION

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of acromegaly. Baseline insulin-like growth factor-1 (IGF-1) level for age and/or
gender is above the upper limit of normal based on laboratory reference range. The patient has had an
inadequate response to surgery or radiation therapy OR there is a clinical reason why the patient has
not had surgery or radiation therapy. Documented diagnosis of unresectable, well or moderately
differentiated, locally advanced, or metastatic gastroenteropancreatic neuroendocrine tumors.
Documented diagnosis of carcinoid syndrome with symptoms of flushing and/or diarrhea.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with an endocrinologist, oncologist, or gastroenterologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: the patient has had a positive clinical response.

PART B PREREQUISITE
N/A
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LIBERVANT

MEDICATION(S)
LIBERVANT

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Acute narrow-angle glaucoma.

REQUIRED MEDICAL INFORMATION
Confirmation of diagnosis. Applies to new starts only.

AGE RESTRICTION
2 to 5 years of age.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist or pediatric specialist trained in management of

epilepsy.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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LIDOCAINE PATCHES

MEDICATION(S)
LIDOCAINE 5 % PATCH, LIDOCAN

PA INDICATION INDICATOR
4 - All FDA-Approved Indications, Some Medically-Accepted Indications

OFF LABEL USES
Diabetic peripheral neuropathy, cancer-related neuropathic pain.

EXCLUSION CRITERIA
Patients with a known history of sensitivity to local anesthetics of the amide type, or to any other
component of the product.

REQUIRED MEDICAL INFORMATION
Documentation to confirm the diagnosis of pain associated with post-herpetic neuralgia, diabetic
peripheral neuropathy, or cancer-related neuropathic pain.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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LIVTENCITY

MEDICATION(S)
LIVTENCITY

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
Concurrent use of ganciclovir or valganciclovir.

REQUIRED MEDICAL INFORMATION

Confirmation of diagnosis of active cytomegalovirus (CMV) infection or disease. Confirmation that the
patient has undergone hematopoietic stem cell transplant or solid organ transplant. Confirmation of one
of the following: (1) documentation showing infection or disease is refractory or resistant to treatment
with one of the following: ganciclovir, valganciclovir, cidofovir, foscarnet, (2) documentation of an
inadequate response, intolerance, or contraindication to one of the following: ganciclovir, valganciclovir,
cidofovir, foscarnet, (3) documentation showing only Livtencity will be effective for CMV infection or
disease.

AGE RESTRICTION
12 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a transplant specialist, infectious disease specialist, hematologist,
or oncologist.

COVERAGE DURATION
2 months.

OTHER CRITERIA
For reauthorization: Confirmation that the patient has had a positive clinical response.

PART B PREREQUISITE
N/A
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MAVYRET

MEDICATION(S)
MAVYRET

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA

Patients with moderate or severe hepatic impairment (Child-Pugh B or C) or those with any history of
prior hepatic decompensation. Criteria will be applied consistent with current AASLD-IDSA HCV
guidance.

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis of acute or chronic Hepatitis C (CHC). Lab results must be attached:
Hepatitis C virus (HCV) genotype, quantitative HCV RNA, complete blood count (CBC), international
normalized ratio (INR), hepatic function panel (albumin, total and direct bilirubin, alanine
aminotransferase, aspartate aminotransferase, and alkaline phosphatase levels), transient
elastography (such as FibroScan) or noninvasive serologic tests (such as FibroSure or calculate FIB-4
score), Hepatitis B surface antigen (HBsAg), and HIV antigen/antibody test. Criteria will be applied
consistent with current AASLD-IDSA HCV guidance.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
8 to 16 weeks. Criteria will be applied consistent with current AASLD-IDSA HCV guidance.

OTHER CRITERIA
Criteria will be applied consistent with current AASLD-IDSA HCV guidance.

PART B PREREQUISITE

PAGE 90 LAST UPDATED 08/2025



N/A
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METYROSINE

MEDICATION(S)
METYROSINE

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis. Documentation of inadequate response, intolerance, or contraindication to
a selective alpha-blocker (e.g., doxazosin, prazosin, terazosin).

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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MIFEPRISTONE

MEDICATION(S)
MIFEPRISTONE 300 MG TAB

PA INDICATION INDICATOR
3 - All Medically-Accepted Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA

Concurrent use of lovastatin, simvastatin, cyclosporine, dihydroergotamine, ergotamine, fentanyl,
pimozide, quinine, sirolimus, tacrolimus. Concurrent use of systemic corticosteroids for life-saving
purposes such as immunosuppression following organ transplant.

REQUIRED MEDICAL INFORMATION
Documentation of diagnosis.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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MIGLUSTAT

MEDICATION(S)
MIGLUSTAT, YARGESA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION
Documented diagnosis of mild to moderate type 1 Gaucher Disease (GD1). Enzyme replacement
therapy is not a therapeutic option (e.g., due to allergy, hypersensitivity, or poor venous access).

AGE RESTRICTION
18 years of age or older.

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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NEXLETOL AND NEXLIZET

MEDICATION(S)
NEXLETOL, NEXLIZET

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation of diagnosis. Documentation of prior treatment with statin therapy. Documentation
discussing statin-associated side effects (rhabdomyolysis, muscle pain, muscle weakness associated
with statin use) or contraindication (active liver disease, persistent elevation of serum transaminases) if
statin therapy cannot be used. Documentation of prior treatment with ezetimibe therapy or
intolerance/contraindication to ezetimibe. Documentation of baseline labs (lipid profile).

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: Documentation of updated labs (lipid profile).

PART B PREREQUISITE
N/A
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NORDITROPIN

MEDICATION(S)
NORDITROPIN FLEXPRO

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

For children: (1) Growth failure due to growth hormone deficiency (GHD) diagnosed via clinical
assessment of appropriate auxological findings documented and attached (such as growth chart,
height, height velocity, chronological and bone age) and at least 1 of the following: (a) Subnormal
response to at least 2 provocative growth hormone (GH) stimulation tests (resulting in peak GH levels
less than 10ng/mL) OR (b) Subnormal response to at least 1 provocative GH stimulation test (resulting
in peak GH level less than 10ng/mL) AND subnormal insulin-like growth factor-1 (IGF-1) level OR (c)
Subnormal IGF-1 level AND panhypopituitarism, pituitary disease, hypothalamic disease,
hypothalamic/pituitary surgery, radiation therapy, or trauma. (2) Short stature associated with Noonan
Syndrome, Prader-Willi Syndrome, or Turner Syndrome with attached documentation of appropriate
genetic testing and assessment of characteristic clinical manifestations. (3) For short stature born small
for gestational age with no catch-up growth by age 2-4 years, chart notes confirming diagnosis. (4)
Idiopathic Short Stature (ISS) with (a) documentation of a height standard deviation score (SDS) less
than -2.25 and associated with growth rates unlikely to allow one to reach normal adult height and (b)
documentation of growth chart, growth potential, impaired height velocity for age group, and bone age.
For adults: (5) Diagnosis of adult GHD (a) as a result of childhood onset of GHD due to organic
disease (attach documentation) or (b) adult onset as a result of pituitary or hypothalamic disease,
panhypopituitarism, hypothalamic/pituitary surgery, radiation therapy, or trauma, (c) confirmation of
adult GHD via subnormal IGF-1 prior to or while off of GH, and (d) If IGF-1 is questionable or uncertain,
confirmation of adult GHD via a subnormal GH response to provocative testing prior to or while off of
GH therapy.

AGE RESTRICTION
N/A
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PRESCRIBER RESTRICTION
Endocrinologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA

RENEWAL REQUESTS: chart notes (for children include documentation of growth chart, height
velocity, chronological age, bone age, and linear growth potential remaining with open epiphyses) and
for children and adults, documentation that the patient has tolerated the medication and has a normal
IGF-1 level or will have their growth hormone dose adjusted to attain a normal IGF-1 concentration.

PART B PREREQUISITE
N/A
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NUEDEXTA

MEDICATION(S)
NUEDEXTA

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA

Concomitant use with quinidine, quinine, or mefloquine. Patients with a history of quinidine, quinine or
mefloquine-induced thrombocytopenia, hepatitis, or other hypersensitivity reactions. Use with an MAOI
or within 14 days of stopping an MAOI. Prolonged QT interval, congenital long QT syndrome, torsades
de pointes, heart failure, or complete atrioventricular (AV) block without implanted pacemaker.
Concomitant use with drugs that both prolong QT interval and are metabolized by CYP2D6 (e.qg.,
thioridazine or pimozide).

REQUIRED MEDICAL INFORMATION
Confirmation of diagnosis of pseudobulbar affect (PBA). For patients at risk of QT prolongation and
torsades de pointes, baseline ECG and an ECG evaluation 3-4 hours after the first dose.

AGE RESTRICTION
18 years of age and older.

PRESCRIBER RESTRICTION
Prescribed by or in consultation with a neurologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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NUPLAZID

MEDICATION(S)
NUPLAZID

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of Parkinson’s disease. Documentation of symptoms of psychosis with at least
one of the following: hallucinations or delusions. Documentation of an inadequate response,
intolerance, or contraindication to at least one of the following: quetiapine or clozapine. Applies to new
starts only.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
N/A

COVERAGE DURATION
12 months.

OTHER CRITERIA
N/A

PART B PREREQUISITE
N/A
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OCTREOTIDE

MEDICATION(S)

OCTREOTIDE ACETATE 100 MCG/ML SOLN PRSYR, OCTREOTIDE ACETATE 100 MCG/ML
SOLUTION, OCTREOTIDE ACETATE 1000 MCG/ML SOLUTION, OCTREOTIDE ACETATE 200
MCG/ML SOLUTION, OCTREOTIDE ACETATE 50 MCG/ML SOLN PRSYR, OCTREOTIDE
ACETATE 50 MCG/ML SOLUTION, OCTREOTIDE ACETATE 500 MCG/ML SOLN PRSYR,
OCTREOTIDE ACETATE 500 MCG/ML SOLUTION

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documented diagnosis of acromegaly. Baseline insulin-like growth factor-1 (IGF-1) level for age and/or
gender is above the upper limit of normal based on laboratory reference range. The patient has had an
inadequate response to surgery or radiation therapy OR there is a clinical reason why the patient has
not had surgery or radiation therapy. Documented diagnosis of metastatic carcinoid tumor. Patient
requiring symptomatic treatment of severe diarrhea or flushing episodes. Diagnosis of vasoactive
intestinal peptide tumor requiring treatment of profuse watery diarrhea.

AGE RESTRICTION
N/A

PRESCRIBER RESTRICTION
Prescribed by or in consultation with an endocrinologist, oncologist, or gastroenterologist.

COVERAGE DURATION
12 months.

OTHER CRITERIA
For reauthorization: the patient has had a positive clinical response.

PAGE 100 LAST UPDATED 08/2025



PART B PREREQUISITE
N/A
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OFEV

MEDICATION(S)
OFEV

PA INDICATION INDICATOR
1 - All FDA-Approved Indications

OFF LABEL USES
N/A

EXCLUSION CRITERIA
N/A

REQUIRED MEDICAL INFORMATION

Documentation showing a diagnosis of idiopathic pulmonary fibrosis OR documentation showing a
diagnosis of chronic fibrosing interstitial lung disease (ILD) with a progressive phenotype OR
documentation showing that the medication will be used to slow